
MIT Open Access Articles

How RO membrane permeability and other performance 
factors affect process cost and energy use: A review

The MIT Faculty has made this article openly available. Please share
how this access benefits you. Your story matters.

Citation: Okamoto, Yoshiki and John H.Lienhard. "How RO membrane permeability and other 
performance factors affect process cost and energy use: A review." 470 (November 2019): 
114064 © 2019 Elsevier B.V.

As Published: http://dx.doi.org/10.1016/j.desal.2019.07.004

Publisher: Elsevier BV

Persistent URL: https://hdl.handle.net/1721.1/122632

Version: Author's final manuscript: final author's manuscript post peer review, without 
publisher's formatting or copy editing
[...]
3.1.2.5. Membrane surface area…………………………………………………………………………….     18 

3.2. Cost other than energy……………………………………………………………………………………………   18 
3.2.1 RO membrane performance…………………………………………………………………………….  18 
3.2.2 RO element performance and other cost drivers……………………………………………………….  20 

4. Closed-circuit RO…………………………………………………………………………………………………….   21 
4.1. Outline of Closed-circuit RO…………………………………………………………………………………….  21 
4.2. Energy and cost…………………………………………………………………………………………………...   21 

5. Batch RO………………………………………………………………………………………………………………   21 
5.1. Overview of Batch RO…………………………………………………………………………………………...  21 
5.2. Energy and cost…………………………………………………………………………………………………...    22 

5.2.1. Membrane water permeability………………………………………………...........................................   22 
5.2.2. Cost………………………………………………………………………………………………………  23 

6. Conclusions……………………………………………………………………………………………………………    23
References……………………………………………………………………………………………………………………....    24 

* Corresponding author. 
E-mail address: lienhard@mit.edu (J.H. Lienhard)

Y. Okamoto and J.H. Lienhard, “How RO membrane 
permeability and other performance factors affect 
process cost and energy use: A review,” Desalination, 
470:114064, 15 November 2019.
https://doi.org/10.1016/j.desal.2019.07.004



2 
 

 Nomenclature 

 

Acronyms            

BRO  Batch reverse osmosis 

BWBRO Brackish water batch reverse osmosis   

BWRO  Brackish water reverse osmosis   

CAPEX  Capital expenditure      

CCD  Closed-circuit desalination     

CCRO    Closed-circuit reverse osmosis 

CIP   Cleaning-in-place 

ERD  Energy recovery device      

LMH  Liters per square meter per hour (Lm-2h-1)  

MER  Membrane cost relative to energy cost   

OPEX  Operational expenditure      

PFD  Plug flow desalination      

RO   Reverse osmosis        

SEC  Specific energy consumption     

SWM  Spiral-wound membrane  

SWBRO Seawater batch reverse osmosis 

SWRO  Seawater reverse osmosis      

TFC  Thin film composite  

UF   Ultrafiltration   

 

Symbols            

A Membrane water permeability (A-value) [m3 

m-2 s-1 Pa-1]  

Am Membrane surface area [m2] 

a   Correlation factor [-] 

B   Membrane salt permeability (B-value)  

[m s-1] 

b   Correlation factor [-]  

CF   Concentration of bulk water in the feed side 

   [kg m-3]  

Cf   Foulant concentration of feed water [kg m-3] 

CM   Concentration at membrane surface [kg m-3] 

CP   Concentration in the permeate side [kg m-3] 

c   Correlation factor [-] 

D   Diffusivity coefficient [m2 s-1] 

 

dF   Hydraulic diameter of the feed side path [m] 

EA   Energy required for other accessories [J] 

EERD  Energy recovered by ERD [J] 

Ehp   Energy required for high-pressure pump [J] 

Ein   Energy required for intaking feed water [J] 

Ept Energy required for pre and post treatment 

[J] 

ET   Total energy requirement [J] 

f   Fanning friction factor [-] 

fD   Darcy friction factor [-] 

Jcrit   Critical flux for water permeate flux  

[m3 m-2 s-1] 

Js   Salt permeate flux [kg m-2 s-1] 

Jw   Water permeate flux [m3 m-2 s-1] 

k   Mass transfer coefficient [m s-1] 

kfp   Fouling potential factor of feed water [-] 

L   Length of feed side path [m] 

mA   Membrane unit price [US$ m-2 h-1] 

md Mass of deposited foulants per  unit 

membrane area [kg m-2] 

N   Number of stages [-] 

∆𝑃   Transmembrane pressure [Pa] 

PF   Feed side pressure [Pa] 

PP   Permeate side pressure [Pa] 

∆𝑃#   Feed side pressure loss [Pa] 

QF   Feed side flow rate [m3 s-1] 

QP   Permeate side flow rate [m3 s-1] 

R   Universal gas constant [J K-1 mol-1] 

R0   Salt rejection rate [-] 

R0,max  Available highest salt rejection rate [-] 

RMEC  Dimensionless cost factor [-] 

Re   Reynolds number [-] 

RR   Recovery rate [-] 

RR2   Recovery rate of second pass [-] 

RRt   Recovery rate of total system [-] 

Sc   Schmidt number [-] 

SECmin  Minimum specific energy consumption  

[kWh m-3] 

 

 



3 
 

 
1. Introduction 

Water scarcity has been expanding and is expected to keep 
expanding because of worldwide population growth, 
especially in developing countries [1-4]. 

Almost 97% of the water in the world is salty and the 
remaining is fresh water. However, less than 1% of fresh water 
is available, and most of the available water in the world 
presents as either salty seawater or icecaps [1, 5, 6]. The 
acceptable salinity for drinking water is below 500 ppm, 
except for special cases in which it may rise to 1,000 ppm [1, 
5], and boron concentration is normally limited below 0.5 ppm 
[7]. Therefore, many regions that lack adequate fresh water 
resources have turned to desalination of salty to supply 
drinking water; and other regions are actively discussing this 
approach. 

Desalination technologies can be used to produce an 
alternative supply of water [2]. The current desalination 

capacity over the world is about 100 million m3/d [3]. These 
systems can be divided into thermal desalination technologies 
and membrane desalination technologies [2, 3, 8, 9]. About 
65% of the total capacity is membrane-based and 31% is 
thermally driven [3]. The current annual growth rate of 
membrane desalination in the world is about 55% [3], and the 
membrane market is estimated to have been about US$30 
billion in 2015 [2, 3, 6, 8, 9]. 

Today, RO membrane technology is the most used 
desalination technology in the world [3, 10]. RO technology 
can produce fresh water by applying pressure which is higher 
than the osmotic pressure of raw water. The raw water source 
treated by RO may be divided into seawater, brackish water, 
and others [1, 3, 5, 7-11]. Seawater is the most used feed raw 
water source accounting for about 57.5% of the desalination 
capacity contracted between 2015 and June 2018, while 
brackish water accounts for 18.5% [8, 9]. 

The RO membrane was developed in 1957 by Reid and 
co-workers [12]. They developed a cellulose diacetate 
membrane with salt rejection of membrane up to 96% [12]. In 
1960, Loeb and Sourirajan developed an asymmetric cellulose 
diacetate membrane which showed higher flux and higher salt 
rejection due to its thin surface [3, 4, 13]. At that point, 
membrane technology began to see adoption in industrial 
processes; but the membrane water permeability was only 
0.21 L/m2-hr-bar (LMH/bar) at that time [13]. 

RO membrane performance generally benefits from 
having higher permeability, higher selectivity, and higher 
tolerance to fouling (to avoid flux reduction). In addition, RO 
membranes should be tough enough to withstand high applied 
pressures, while they should be thin to make membrane 
surface area per unit volume as large as possible.  

Researchers and manufacturers have improved membrane 
performance for more than 60 years [3]. Most RO membranes 
today are thin film composite (TFC) polyamide membranes. 
TFC membranes have higher water permeability, higher salt 
rejection, and higher tolerance to broad range of temperature 
and pH [14]. A TFC membrane is composed of three layers: 
polyester support layer (100 μm thickness), polysulfonic 
porous support layer (40-50 μm thickness), and cross-linked 
aromatic polyamide active layer (0.2 μm thickness), as shown 
in Fig. 1 [4, 13, 15]. In recent RO membranes, the water 
permeability (A value) is about 1-2 LMH/bar for seawater RO 
(SWRO), and 2-8 LMH/bar for brackish water RO (BWRO) 
[16]. On the other hand, for salt rejection, recent RO 
membranes exceed 99.7% rejection rate for SWRO [3, 4, 13, 
14, 16, 17]. 

In practical use of RO membranes, the spiral-wound 
membrane (SWM) element is usually selected as the 
configuration [11, 18]. The SWM element is composed of RO 
membrane envelopes, feed spacers, permeate spacers and a 
permeate center pipe [11, 18-20]. The RO membrane 
envelopes, feed spacers and permeate spacers are spirally 
wound around the permeate center pipe, as shown in Fig. 2 [11, 
18-21]. In addition, end caps can be equipped at both edges of 
a SWM element for industrial applications [18]. The SWM 
element has a good balance between ease of operation, fouling 

𝑆𝐸𝐶'())*+'  Normalized specific energy consumption at   

                 thermodynamic limit [-] 

SMC  Specific membrane cost [Pa] 

𝑆𝑀𝐶'())*+'  Normalized specific membrane cost at 

thermodynamic limit [-] 

Sh   Sherwood number [-] 

T   Temperature [K] 

t   Time [s] 

uF   Velocity of feed side bulk [m s-1] 

vM Molar volume of feed water at membrane 

surface [m3 mol-1] 

XM Molar fraction of the salt at membrane 

surface [-] 

 

Greek letters 

𝛽    Conversion factor [Pa m3 kWh-1] 
𝛿    Thickness of boundary layer [m] 
𝜀   Conversion factor [US$ kWh-1] 
𝜂1    Efficiency of ERD [-] 
𝜂2    Efficiency of pump [-] 
µ    Viscosity of bulk water in the feed side path  

[Pa s] 
∆𝜋4444   Average osmotic pressure [Pa] 
𝜋#   Osmotic pressure of feed water [Pa] 
𝜋5    Osmotic pressure at membrane surface [Pa] 
𝜋2    Osmotic pressure of permeate water [Pa] 
𝜌#  Density of bulk water in the feed side path 

[kg m-3] 



4 
 

control, permeation flow rate, and packing density of 
membranes [11]. 

The feed spacer is located between two membrane 
envelopes so that it faces the active layers of each membrane 
envelope [5, 11, 19].  The spacer serves to hold the flow path 
of feed water and to stir the feed water so as to promote mass 
transfer at the membrane surface. In addition, the feed spacer 
is designed to make the pressure loss in the feed path as small 
as possible [5, 11, 19]. 

The permeate spacer is located inside a membrane 
envelope to maintain the flow path of permeate water toward 
the center pipe [5, 11, 19]. This spacer is designed to make the 
pressure loss in the permeate path as small as possible, but it 
also should be thin to make the packing density of membranes 
as high as possible [5, 11, 19]. 

RO elements are available in several sizes. For industrial 
application, the SWM elements with diameter of 4, 8, 16 
inches (101.6, 203.2, 406.4 mm) are used [11, 19]. The 
number of membrane envelopes, length, and width of 
membrane envelopes are designed by a membrane 
manufacturer. In an industrial RO plant, some RO elements 
(usually five to eight) are connected in series in an RO module 
(pressure vessel) [11, 19, 22]. 

A general industrial RO process is composed of intaking 
raw water, a pretreatment step, the RO system, a post-
treatment step, and water supply pumping [5, 10, 22-29]. The 
pretreatment step includes sieves, chlorination, coagulation, 
flocculation, sedimentation, multimedia filtration, cartridge 
filtration, de-chlorination, and adding acid or anti-scalant [23]. 
Among these processes, coagulation, flocculation, 

sedimentation and multimedia filtration can be replaced by 
ultrafiltration [23]. The RO system is composed of a high-
pressure pump, RO modules, and an energy recovery device 
(ERD) [23]. The post-treatment step includes degassing, 
remineralization, neutralization and disinfection [5, 10, 22-30]. 

Conventionally, an RO system has been composed of a 
single stage as shown in Fig. 3 and Fig. 4 [5, 26, 31]. However, 
over the last two decades, two-stage RO (Fig. 5) has become 
to be applied to the RO system instead of single-stage RO to 
minimize the specific energy consumption, especially for 
seawater desalination [22, 26, 31-37]. In two-stage RO, 
concentrated brine from the first stage is further pressurized, 
to overcome the osmotic pressure of concentrated brine, and 
then provided to the second stage [26, 31, 32, 34-37]. In 
addition, permeate two-pass RO processes (Fig. 6) have also 
been applied to satisfy permeate quality requirements such as 
lower TDS or boron removal in exchange for an increase of 
energy and other costs [26, 33, 35, 37, 38]. In the permeate 
two-pass RO, the permeate of the first pass is pressurized and 
treated again by second pass RO to decrease TDS or boron 
concentration [26, 33, 35, 37, 38]. In the case of seawater 
desalination, the RO elements for second, permeate pass can 
be elements for BWRO rather than SWRO [22, 33, 35, 38]. 

As mentioned above, in the case of SWRO, an ERD can 
be used to reduce the energy consumption [10, 22, 23, 25, 26, 
29-32, 35, 39]. By applying an ERD, the specific energy 
consumption can be decreased by up to 25% [39]. 

In standard SWRO, the average water permeate flux is 
within the range of 12-17 LMH, the feed pump pressure is 
within the range of 55-80 bar, the recovery ratio is within the 
range of 35-50%, and the system salt rejection is within the 
range of 99.4-99.7%. On the other hand, in standard BWRO, 
average water permeate flux is within the range of 12-45 LMH, 
the feed pump pressure is within the range of 6-30 bar, the 
recovery ratio is within the range of 50-85%, and the system 
salt rejection is within the range of 95-99% [7, 23]. 

The recovery ratio is limited due to increasing energy 
consumption and scaling risk for SWRO and increasing 
scaling risk for BWRO [7, 23]. However, in terms of reducing 
the environmental impact of brine discharge, the recovery 
ratio of RO process should be increased so that a smaller brine 
volume is discharged [7, 23]. 

Water production cost is divided into capital expenditure 
(CAPEX) and operating expenditure (OPEX) [26, 40-42]. As 
an example of a typical SWRO plant, CAPEX accounts for 
about 53% and OPEX accounts for about 47% of the levelized 
cost of water [26]. In addition, OPEX is divided into three 
costs including chemical expenses (10%), membrane and filter 
replacement (21%), and energy consumption (69%) [26, 40-
42]. 

The cost for chemical expenses is related to control of 
membrane fouling, which decreases water permeate flux as the 
foulants deposit onto membranes and feed spacers during 
operation [43-47]. Membrane fouling may be classified into 
four types: organic fouling, particulate fouling, biological 
fouling, and inorganic fouling (scaling) [47-49]. Particulate 
fouling represents the deposition of aluminum silicate, clays, 

Fig. 1 Structure of composite RO membrane, reprinted 
from [15]. 

Fig. 2 RO membrane element configuration, reprinted from 
[21]. 



5 
 

colloids, sand, and silt [47]. Biological fouling represents the 
deposition of algae and microorganisms, and the growth of 
bacteria [47]. Organic fouling represents the deposition of 
polysaccharides, fulvic compounds (fulvic acid and humic 
acid), and proteins [47]. Inorganic fouling represents the 
deposition of supersaturated inorganic compounds, such as 
calcium carbonate, magnesium carbonate, magnesium sulfate, 
and silica [47, 50].  

To clean a fouled membrane, chemical cleaning is 
conducted once every few months [46, 51, 52]. The frequency 
of chemical cleaning is determined by the normalized 
performance of the RO membranes [46]. Cleaning is typically 
triggered when permeate flow rate or salt rejection decreases 
by 10% or the feed side pressure loss increases by 15% [23]. 
A required frequency of chemical cleaning more often than 
once every three months indicates underperformance of the 
pretreatment process [23]. Different chemicals are required 
depending on the type of fouling [45, 46, 53]. Acids are added 
to remove metallic scales, while alkaline solutions remove 
biological and organic foulants [45, 46, 54]. 

Additional operating costs arise from membrane and filter 
replacement when their performance decreases [55]. In 
general, RO membrane elements are replaced at a rate of 20% 
per year for SWRO plants and at 5% per year for BWRO 
plants [7]. 

The energy consumption of an RO plant is a major 
operating cost for SWRO [26]. The total energy requirement 
when the RO system includes the ERD is expressed by 
following equation 

𝐸7 = 𝐸() + 𝐸:; + 𝐸<: + 𝐸= − 𝐸1?@					       			(1)                           

where ET is the total energy requirement, Ein is the energy 
required to intake the feed raw water from the source, Ept is  
the energy required for pre-treatment and post treatment, Ehp 
is the energy required for high-pressure pump, EA is the energy 